
Instructions for Parts Books

The heading at the top of the page will be the same for the picture of the parts at it is for the page with the part
numbers.

Definition of column headings on part number pages:

REF.No  à The number refering to the part on the picture page of the parts book.

Part No. à The number assigned to this part at the time of printing the parts book.

Description àDiscription of part.

Q'ty à  Quanity of part used on that page.

S.No. à Serial number range of the equipment that this part will fit.
>=  Your serial number should be greater than or equal to the number shown.
<=  Your serial number should be lesser than or equal to the serial number shown.

I/C à Interchangeability of part shown.
ßßàà  The part shown will work for the older and later serial number.
#        The part shown is not interchangable with the other serial number.
ß new for old
à old for new

Remarks à Notes about this particulart part. Sometimes this may say except [FR] or [CA]

Note about Country Codes:
The parts books we use in the United States of America may also contain information about a part that would be
different in another country. It is important that you are aware of the country codes in some instances.

Symbol Country
A United States of America
CA Canada
FR France
GR Greece
PO Portugal
AU Australia

If the remarks column says for example EXCEPT [FR] this part works in all countries except France.
That means it will work here in the USA.

ep
ca

ta
lo

gs.c
om



|ALL PRODUCT INDEX
LA853

Ref. LA853 Page 66110

FRONT ATTACHMENTS

CHASSIS

CONTROL VALVE

CONTROL LEVER

HYDRAULIC SYSTEM

OPTION
ACCESSORIES AND SERVICE PARTS

ep
ca

ta
lo

gs.c
om



Ref. LA853 Page 66110

Item Part No. Description Book
CHASSIS 01A001 MAIN FRAME 100A0184

01A005 SIDE FRAME 100A0184
FRONT ATTACHMENTS 01A010 BOOM 100A0184

01A020 BUCKET LINK 100A0184
01A02501 BUCKET 100A0184
01A02502 BUCKET 100A0184
01A02503 QUICK BUCKET 100A0184
01A02504 QUICK BUCKET 100A0184
01A02505 QUICK BUCKET 100A0184
01A02506 QUICK BUCKET 100A0184
01A02507 QUICK BUCKET 100A0184

CONTROL VALVE 01B00101 CONTROL VALVE 100A0184
01B00102 CONTROL VALVE 100A0184
01B00103 CONTROL VALVE 100A0184
01B00104 CONTROL VALVE 100A0184
01B00501 CONTROL VALVE [COMPONENT PARTS] 100A0184
01B00502 CONTROL VALVE [COMPONENT PARTS] 100A0184
01B00503 CONTROL VALVE [COMPONENT PARTS] 100A0184

CONTROL LEVER 01B01301 CONTROL LEVER 100A0184
01B01302 CONTROL LEVER 100A0184

HYDRAULIC SYSTEM 01B015 CYLINDER/HYDRAULIC HOSE 100A0184
01B01601 HYDRAULIC HOSE(HYD.OUTLET BLOCK) 100A0184
01B01602 HYDRAULIC HOSE(HYD.OUTLET BLOCK) 100A0184
01B020 HYDRAULIC TUBE 100A0184
01B025 CYLINDER (BOOM) [COMPONENT PARTS] 100A0184
01B030 CYLINDER (BUCKET) [COMPONENT PARTS] 100A0184

OPTION 01C005 QUICK HITCH [OPTION] 100A0184
01C015 PALLET FORK [OPTION] 100A0184
01C016 BALE SPEAR [OPTION] 100A0184

ACCESSORIES AND SERVICE PARTS 01D001 ACCESSORIES AND SERVICE PARTS 100A0184

ep
ca

ta
lo

gs.c
om



MAIN FRAME

Reference:01A001 Page:1

010

020

030

040

050
060

070

080
090

100

110
110

120
120

120
120

120

130

130

140

140

150

160

170
180

200
210

220

230

230

240

240

250

250

260

260

270

280

ep
ca

ta
lo

gs.c
om



MAIN FRAME

Reference:01A001 Page:1

REF.No Part No. Description Q'ty S.No. I/C REMARKS Weight
(kgf)

Weight
(lb)

010 7J268-90110 FRAME MAIN LH(LABEL) 1 73 160.6
020 7J246-56420 LABEL DANGER 2 1 0.001 0.0022
030 7J246-56430 LABEL DANGER 3 1 0.002 0.0044
040 7J246-56450 LABEL CAUTION 1 1 0.002 0.0044
050 01073-51645 BOLT 5 M16*1.50*45 0.1 0.22
060 04512-60160 WASHER SPRING 5 M16 0.01 0.022
070 01073-51645 BOLT 4 M16*1.50*45 0.1 0.22
080 75599-32517 WASHER PLAIN 4 5/8HD 0.016 0.0352
090 04512-60160 WASHER SPRING 4 M16 0.01 0.022
100 7J267-55310 FRAME SUB 1 <=10848 0 0
100 7J267-55312 FRAME SUB 1 >=10849 ← 2.5 5.5
100 7J267-55313 FRAME SUB 1 >=50001 ← 2.5 5.5
110 01073-51655 BOLT 5 M16*1.50*55 0.12 0.264
120 02076-50160 NUT 5 M16 0.03 0.066
130 04512-60160 WASHER SPRING 5 M16 0.01 0.022
140 75599-32517 WASHER PLAIN 5 5/8HD 0.016 0.0352
150 7J268-90120 FRAME MAIN RH(LABEL) 1 <=19999 73 160.6
150 7J268-90122 FRAME MAIN RH(LABEL) 1 >=50001 ≠ 73 160.6
160 7J246-56410 LABEL DANGER 1 1 0.002 0.0044
170 01073-51645 BOLT 5 M16*1.50*45 0.1 0.22
180 04512-60160 WASHER SPRING 5 M16 0.01 0.022
190 01073-51645 BOLT 3 M16*1.50*45 0.1 0.22
200 75599-32517 WASHER PLAIN 4 5/8HD 0.016 0.0352
210 04512-60160 WASHER SPRING 4 M16 0.01 0.022
220 7J267-55310 FRAME SUB 1 <=10848 0 0
220 7J267-55312 FRAME SUB 1 >=10849 ← 2.5 5.5
220 7J267-55313 FRAME SUB 1 >=50001 ← 2.5 5.5
230 01073-51655 BOLT 5 M16*1.50*55 0.12 0.264
240 02076-50160 NUT 5 M16 0.03 0.066
250 04512-60160 WASHER SPRING 5 M16 0.01 0.022
260 75599-32517 WASHER PLAIN 5 5/8HD 0.016 0.0352
270 01073-51650 BOLT 1 M16*1.50*50 0.105 0.231
280 7J266-56490 LABEL CAUTION 4 1 >=50001 0.001 0.0022ep

ca
ta

lo
gs.c

om



Buy now

Kubota LA853 Loader Parts Manual PDF

With Instant Download

https://www.epcatalogs.com/kubota-la853-loader-parts-manual-pdf/
https://www.epcatalogs.com/kubota-la853-loader-parts-manual-pdf/
https://www.epcatalogs.com/kubota-la853-loader-parts-manual-pdf/

